
LDRINKING WATER QUALITYl
LMANAGEMENT PLANl 

Presented by: Water & Waste Directorate

Current as at 14/12/2021

2021

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   02
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

DOCUMENT INFORMATION
Information Details
Application All Council staff, delegates and relevant external authorities
[...]
Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 
16/12/2021   81

Doc Number: WW-PLN-074 Version 1 – ECM 4859200

NEBO RETICULATED WATER QUALITY

The sample results from Nebo reticulated water quality are presented below. There were 10 detections of E.coli in the reticulation from January 2009 to August 
2016. Historically, low chlorine residual was often noted in the reticulation but this has improved in recent years. 

Note that this table includes data from both prior to and after commissioning of the new Nebo WTP.

TABLE 0-5: NEBO RETICULATED WATER QUALITY (JANUARY 2014 TO OCTOBER 2021)
Sampling Location: Depot, Office, Service Station, Swimming Pool, Airstrip Rd, CIVEO

Summary of Results
Parameter No. of 

Samples Minimum 5th Percentile Average 95th Percentile Maximum

ADWG 
Guideline 

Value

No. of Samples 
Exceeding ADWG 
Guideline Value

E. coli (MPN/100 mL) 389 <1 <1 <1 <1 1 <1 (H) 2

Free Chlorine (mg/L) 402 0.02 0.24 0.90 1.59 2.5 0.2,5 (H) 10,0

pH 331 6.65 6.8 7.12 7.6 7.85 6.5-8.5 (A) 1

Total Coliforms (cfu/100 mL) 322 <1 <1 <1 <1 11

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   82
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

NEBO WATER QUALITY COMPLAINTS

No water complaint was recorded by IRC between 2011 and 2012 or in the 2014/15 or 2015/16 financial 
years. One complaint was received in the 2013/14 financial year, however the cause was not recorded.

In 2017/18 three complaints were recorded (one for odour and the others cause unknown). 

In 2018/19 one complaint was recorded (cause unknown).

In 2019/20, four complaints were recorded (1 for discoloured water, 2 for taste and 1 for odour). 

In 2020/21, one water quality complaint was recorded.  This complaint was related to white specs appearing 
on the car after washing.  Council recommended using a chamois cloth to dry down the vehicle because if 
left to air dry the mineral deposits (arising from the calcium and magnesium ions) can remain.  

NEBO KEY ISSUES

 A comprehensive water quality risk assessment needs to be undertaken, utilising the past 2 years of 
performance data for analysis.  

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   83
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

GLENDEN WATER SCHEME
Raw water for the Glenden Water Scheme is provided from the Newlands Coal Mine (Xstrata) Dam. The 
raw water enters the Glenden WTP at the raw water turkeys nest.  The water system from the turkeys nest 
onward is owned and operated by Council.  The raw water from the turkeys nest is used to feed the WTP. 
Water from the WTP is provided to the residents of Glenden via a gravity reticulation network.  The 
infrastructure for the overall scheme is shown schematically in Figure 0-1.  The WTP process is shown 
schematically in Table 0-1: Glenden System Overview table. 

An overview of the Glenden Water Scheme is shown in Table 0-1 with further details in the sections 
following.

TABLE 0-1: GLENDEN SYSTEM OVERVIEW
System Component Description
Population Supplied Total connections of approximately 590 comprising approximately 620 

persons.
Water Sources Surface water from the Bowen River Weir (operated by SunWater on behalf 

of Xstrata)
1,690 ML annual allocation

Water Storage
(Before Treatment)

6 ML onsite Turkeys Nest Dam

Water Treatment Surface Water from the Bowen River is treated at Glenden WTP as follows: 

 PAC dosing for removal of tastes and odours (when required);

 Coagulation with alum;

 Polymer dosing for flocculation aid (when required);

 Flocculation;

 Clarification;

 Sand filtration; 

 Post-pH adjustment with sodium hydroxide; and

 Disinfection with sodium hypochlorite.
The wastewater system comprises of: 

 Filter Backwash Tank (supernatant from this tank is used for onsite 
irrigation);

 Sludge ponds (x4); and

 Supernatant return to Turkeys Nest Dam.

Water Storage
(After Treatment)

 6.0 ML Clearwater Tank located onsite

 0.5 ML Water Tower located onsite
All treated water storages are roofed and vermin proofed.

Distribution of Product Gravity fed from the Water Tower via approximately 19km of reticulation 
mains.

Any Special Controls 
Required

Quality of chemicals, materials, etc. used in the production and delivery of the 
product.
Sodium hypochlorite storage and turnover to reduce likelihood of chlorate 
formation

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   84
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

TABLE 0-1: GLENDEN SYSTEM OVERVIEW
System Component Description

Manual verification sampling of water from the distribution network.
Backflow prevention and trade waste management.
Operation and maintenance of all infrastructure to prevent recontamination.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan 
– Approved 16/12/2021   85

Doc Number: WW-PLN-074 Version 1 – ECM 4859200

 

Figure 0-1: Glenden Overall Water Supply Scheme

Glenden Reticulation

Sample points:
Golf Club
Usher Street
Library
Waste Water Treatment Plant

Water Tower

Glenden Overall Water Supply Scheme

Bowen River Weir

Glenden Water Treatment Plant
 SP

 SP

 SP

 SP

 SP
 SP

Owned by Xstrata and 
Operated by SunWater

Council Owned and operated

Turkey’s 
Nest
(6ML)

Raw Water Pumps

Supernatant from 
Sludge Pond

Bypass

Upwash Water

To Mines

Newlands Pipeline

Gattonvale off Stream 
Storage (5,200ML)

Storage 
Lagoon 
(100ML)

Legend:

              Sampling Point

               

              
            

 SP

Owned and Operated by 
SunWater

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan 
– Approved 16/12/2021   86

Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   87
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

GLENDEN CATCHMENT

Raw water for the Glenden Water Scheme is provided from the Newlands Coal Mine (Xstrata) Dam. The 
raw water for this dam is abstracted from the Bowen River at the Bowen River weir, approximately 80 
kilometres away.  The Gattonvale off-stream storage dam provides 5200 ML of storage at the Bowen River 
Weir.  This has been put in place as a risk reducing measure in case of drought.  SunWater operated the 
pipeline on behalf of Xstrata from the Bowen River Weir to the 6 ML turkeys nest located at the Glenden 
WTP.  There is a 1,690 ML/annum water allocation for Glenden.

There are farming, water irrigation and mining activities in the Bowen River catchment.  These activities 
have been included in the risk assessment.  

GLENDEN RAW WATER

Raw water for the Glenden Water Scheme is taken from Bowen River Weir (and the Gattonvale off-stream 
storage) via the Newlands pipeline to a 100 ML storage lagoon at Newlands Coal Mine (Xstrata), which is 
then pumped to the raw water turkeys nest at Glenden WTP.  The storage lagoon at Newlands coal mine 
along with the pipe and pump station is currently operated and maintained on behalf of Xstrata by 
SunWater.  The turkey’s nest at the WTP has storage of 6 ML.  From the turkeys nest onwards, the 
equipment is owned and operated by Council.

The pipeline between the Bowen River Weir and Newlands Coal Mine is 54 km long and has a diameter of 
450 mm.  There is one pump station along this pipeline.  The WTP has an annual allocation of 1,690 ML.

Figure 0-2: Glenden Raw Water Turkeys Nest

Table 0-2 below presents the owners for the upstream water infrastructure.

TABLE 0-2: GLENDEN UPSTREAM WATER INFRASTRUCTURE OWNERS
Infrastructure Owners/Operator Responsibility 
Bowen River Weir and pipeline Sunwater Asset Owner and Operator for the raw 

water dam and water supply pipeline
Xstrata Asset ownerNewlands Mine Water Dam/ water 

supply pipeline Sunwater Operation and maintenance of raw 
water dams and water supply pipelines

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   88
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

TABLE 0-2: GLENDEN UPSTREAM WATER INFRASTRUCTURE OWNERS
Infrastructure Owners/Operator Responsibility 
Turkey nest and Raw water pumps 
at Glenden WTP

Isaac Regional Council Asset owner and operator of the raw 
water storage and raw water supply at 
Glenden WTP

GLENDEN WATER TREATMENT PLANT

Flash Mixing and Flocculation

Raw water is pumped to the Glenden WTP from the turkeys nest by two pumps operated in duty/ standby 
configuration and the flow is measured by a magnetic flowmeter.  The raw water pumps are fixed speed and 
operate at 60 L/s.  The existing flash mixer tank is 1.5 m in diameter and approximately 7.2 m high.  A 
number of chemicals are dosed at the flash mixer.  All chemical dosing set points are manually adjusted 
(when required) by the operators.  The chemical dosing stops when no WTP flow is detected.

The first dose point is PAC which is dosed when algae and/or taste and odour compounds are detected in 
the raw water. This is followed by liquid alum dosing for coagulation and then polymer which is dosed into 
the flash mixer as a flocculation aid. Each chemical system has two dosing pumps which operate in a duty/ 
standby configuration.  The pump duty is changed over manually by the operators.  Mixing occurs 
hydraulically in the flash mixer tank.

Figure 0-3: Flash Mixer and Dosing Points

Water flows by gravity from the flash mixer to the flocculation chamber in the centre of the clarifier.

Clarification

The flocs that have formed during flocculation settle to the bottom of the clarifier.  Clarified water flows out 
via the launders and into the filters via the outlet channel.  

Sludge is released by opening an air-actuated de-sludge valve at the bottom of the clarifier.  The de-sludge 
valve opens automatically based on a timer setting. Manual desludging occurs every 4-5 months.

Alum

Polymer 

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   89
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

The clarifier is 14.7 m in diameter and is constructed of welded steel.  Based on visual inspection the 
clarifier appears to be in fairly good condition, but with some signs of corrosion in the flocculation zone.

Filtration

The clarified water flows into three sand filters by gravity.  The diameters of the filters are 3.4 m.  The filters 
are connected by a filtered water manifold and there is an inline combined filtered water turbidity monitor.  
Flow split between the filters is controlled manually by adjusting the filter inlet valves. 

Filter backwash sequences are manually initiated by the operators based on pressure differential 
(headloss).   Backwashing can be completed through an automated sequence or manually if required.

Sodium hypochlorite is occasionally used to super chlorinate the filters when treated water quality is 
declining.  This can assist in the removal of any organic growth in the filter bed and also oxidise dissolved 
iron and manganese present.  However, if the metals are not continually maintained in an oxidised state as 
a coating on the media, they can reduce back to the soluble form and re-contaminate the treated water. 
Therefore, it is recommended that chlorine be continually dosed prior to the filters to maintain a manganese 
oxide coating instead of super chlorinating. This has been included as an action in the Improvement 
Programme.

Treated Water Reservoir

The filtered water main to the treated water reservoir is a DN375 line.  Sodium hypochlorite is dosed for 
disinfection into the filtered water main leading to the treated water reservoir.  The treated water reservoir 
provides adequate retention time for disinfection.  Sodium hypochlorite dose is adjusted according to a 
target chlorine residual on the outlet of the water tower.  An inline chlorine residual analyser is installed but 
is not connected to any telemetry or alarms.  The instrument is rarely cleaned or calibrated and is therefore 
often inaccurate and not relied upon by the operators. There is also a sodium hydroxide dosing point on the 
filtered water main for post-pH adjustment.

The WTP processes water at a fixed operator-selected flow setpoint (nominally 60 L/s) and is automatically 
stopped and re-started based on the water level in the treated water reservoir.  The treatment plant starts 
when the float level sensor in the treated water reservoir is at 5.2 m and stops when the float is at 5.8 m.  
Information pertaining to the Glenden reservoir is summarised in Table 0-3.

TABLE 0-3: GLENDEN RESERVOIR
Volume 6 ML
Materials of construction Steel
Roof Yes
Vermin-Proof Yes

Sludge and Backwash Treatment

Backwash water is collected in the Backwash Recovery Tank.  The backwash water collected is settled and 
used for site irrigation or occasionally sent to the sewage treatment plant.  Sludge from the backwash 
recovery tank can be discharged to the sludge ponds.  The backwash recovery tank has limited capacity 
with sufficient storage for a single backwash only.

The sludge ponds also receive the clarifier sludge.  A decant pump located at the ponds recycles the 
supernatant back to the raw water turkeys nest.

Chemical Dosing

The WTP process currently employs the following chemicals: 

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   90
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

TABLE 0-4: CHEMICAL USE IN THE GLENDEN WATER TREATMENT PROCESS
Chemicals Dosing Location Uses / Comments
PAC Flash Mixer inlet Taste and Odour 

(algae in dam water)
Alum Flash Mixer Inlet Coagulant and Flocculation
Polyelectrolyte Flash Mixer Flocculation
Sodium Hypochlorite Filtered water Disinfection
Sodium Hydroxide Filtered water Post-pH adjustment

All chemical dosing pumps are interlocked with the flow to the treatment plant and the dosing rates are 
manually adjusted.  No dilution water is available for chemical dosing.  The treatment plant is pictured in 
Figure 0-4.

Figure 0-4: Glenden WTP

Sodium hypochlorite is stored in black chemical tanks in an outdoor enclosed and ventilated shed.  A single 
duty dosing pump is installed for the disinfection system.  

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   91
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-5: Sodium Hypochlorite System

GLENDEN WATER TOWER

Water from the Treated Water Reservoir is pumped using high lift pumps (130 L/s capacity) to the water 
tower (0.5 ML).  Float levels in the water tower trigger the pumps to start and stop.  The pumps start when 
the level is 27 m and stop when the level is 32 m.

The water tower has an overflow which allows water above 32 m to flow back to the treated water reservoir. 

Water flows by gravity from the water tower through the Glenden reticulation network.

GLENDEN RETICULATION

Glenden has approximately 19 km of reticulation pipelines.  The majority (86%) of the existing pipelines are 
asbestos cement and were installed over 30 years ago.  All new and replacement pipe is being constructed 
of Blue Brute.

Operators have not observed any issues such as low water pressure or flow stagnation in the reticulation 
network.  There is also no pressure boosting station in the area.

GLENDEN WATER SUPPLY SYSTEM CAPACITY

The raw water conveyance infrastructure (pumps and mains) is rated for 90 L/s.

The theoretical capacity of the treatment plant is 76 L/s and is limited by the sand filter capacity (based on a 
filtration rate of 10 m/h).  No capacity constraint has been observed based on the previous water production 
data (see Section 0).

The high lift pumps from the Clearwater tank to the water tower are rated for 130 L/s.

Council is monitoring the mining development and the housing demand in the area as they are aware of the 
potential for new mine development.

GLENDEN STAKEHOLDERS

The following table details the stakeholders for the Glenden water scheme.

TABLE 0-5: GLENDEN STAKEHOLDERS

Organisation Contact Name 
and Details

Relevance to 
Management of 
Drinking Water Quality

How the Stakeholder is 
Engaged in the DWQMP 

SunWater Contracted maintenance / 
operation of the raw water 
infrastructure owned by 
Xstrata

Not engaged

Fire Department Quality not relevant but 
reticulation pressure

Not engaged

Residential Users Supplied with reticulated 
water from the Glenden 
scheme

Not engaged

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   92
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

GLENDEN WATER QUALITY
Treated water quality has been measured and recorded by operators at Glenden since January 2000.  The water quality has been variable as is shown in the 
following sections which summarise the data.  It should be noted that there was a historical problem with keeping instruments cleaned and calibrated and this 
would have led to some inaccurate measurements, especially with turbidity.  The operational staff have advised that the on-site testing equipment has been 
accurate over the past two years.

OPERATIONAL MONITORING

The operational monitoring currently undertaken at Glenden is presented in Table 0-1 below.  Testing parameters are separated by process step 

TABLE 0-1: GLENDEN OPERATIONAL MONITORING
Process Step Parameter Associated 

Hazard
Sampling 
Frequency

Target Limit Action if Target Limit Exceeded Critical 
Limit

Action if Critical Limit Exceeded

Operator Sampling

Raw Water (since 2012) pH High or low pH Daily N/A Information only, an additional indicator 
to adjust sodium hydroxide dose

N/A N/A

Raw Water (since 2012) Alkalinity Coagulation 
failure

Daily N/A Assess sodium hydroxide dosing 
requirements

N/A N/A

Raw Water (since 2012) Apparent Colour High Colour Daily N/A Monitoring only. An additional indicator 
to adjust coagulant dosing

N/A N/A

Raw Water (since 2012) Turbidity High Turbidity Daily N/A Monitoring only. An additional indicator 
to adjust coagulant dosing

N/A N/A

Raw Water (since 2012) Total Iron High Iron Daily N/A Assess chemical dosing requirements N/A N/A

Raw Water (since 2012) Total 
Manganese

High Manganese Daily N/A Assess chemical dosing requirements N/A N/A

Settled Water (since 2012) pH High or Low pH Daily N/A Information only, an additional indicator 
[...]
raw water turbidity can be seen to have a minor impact on treated water turbidity, however, the treatment 
process is usually sufficient to maintain turbidity at acceptable levels. The two exceedances seen in March 
2017 correspond to increased raw water turbidites of over 150 NTU. More recently, 4 exceedances were 
seen in March – August 2021 and also appear to coincide with raw water turbidity spikes. 

Figure 0-1: St Lawrence Raw and Treated Water Turbidity

The figure below shows free chlorine residual for treated water at St Lawrence. Large fluctuations in free 
chlorine residual are seen from May – August 2017 and again in May 2018. Lower turbidity seen in August 
2017 (around 2 NTU) corresponds with a stabilisation of the free chlorine residual. Chlorine residuals have 
remained stable and slightly high since December 2020, often exceeding the upper CCP limit of 3 mg/L, 
however these have recently been trending downwards. 

Figure 0-2: St Lawrence Treated Water Free Chlorine Residual

Figure 0-3 and Figure 0-4 show raw and treated water, manganese and iron levels (respectively). Both 
parameters experience some spikes iron and manganese, however, all treated water samples have 
historically fallen well below the ADWG recommended limits. Both treated water manganese and iron spiked 
above ADWG guidelines in June 2021, coinciding with spikes in raw water concentrations. 

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   118
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-3: St Lawrence Raw and Treated Water Manganese

Figure 0-4: St Lawrence Raw and Treated Water Iron

The figure below shows raw and treated water colour on a logarithmic scale. St Lawrence experiences some 
spikes in raw water colour, however the graph shows there have been no exceedances of the ADWG limit 
(15 HU) for treated water colour.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   119
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-5: St Lawrence Raw and Treated Water Colour

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 
16/12/2021   120

Doc Number: WW-PLN-074 Version 1 – ECM 4859200

ST LAWRENCE RETICULATED WATER QUALITY

The sample results from St Lawrence reticulated water quality are presented in Table 0-5: St Lawrence Reticulated Water Quality (January 2014 to October 
2021) table below. 

Chlorine residuals sometimes become low in the reticulation system. The most recent E. coli detection was in October 2017.

TABLE 0-5: ST LAWRENCE RETICULATED WATER QUALITY (JANUARY 2014 TO OCTOBER 2021)

Scheme Sampling Locations: Arthur St, McCartney St, Depot

Summary of Results
Parameter No. of 

Samples Minimum 5th Percentile Average 95th Percentile Maximum

ADWG 
Guideline 
Value 21

No. of Samples 
Exceeding ADWG 
Guideline Value

E. coli (MPN/100 mL)                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                     301 <1 <1 <1 <1 <1 <1 (H) 1

Free Chlorine (mg/L) 301 0.03 0.12 0.32 0.7 1.9 0.2-5.0 (H) 38, 0

pH 301 6.9 7.1 7.43 7.8 7.9 6.5-8.5 (A) 0

Total Coliforms (cfu/100 mL) 233 <1 <1 1.99 <1 165

21 A = aesthetic guideline value; H = health-based guideline value

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   121
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

ST LAWRENCE WATER QUALITY COMPLAINTS

There was one water quality complaint recorded for St. Lawrence between 2011 and 2012.  The customer 
complained about dirty water, but it is understood from the supervisor that no specific cause has been 
identified.

Two water quality complaints were reported in the 2017/18 financial year – both for discoloured water.

No water quality complaints were reported in the 2013/14, 2014/15, 2015/16, 2016/17 or 2018/19 financial 
years.

One water quality complaint was reported in the 2019/20 financial year for discoloured water. 

No water quality complaints were reported in the 2020/21 financial year. 

ST. LAWRENCE KEY ISSUES

The following key water quality issues in the St Lawrence water scheme have been identified: 

 There is no online water quality monitoring with alarms.  This results in reliance on manual monitoring 
and intervention by the operator.

 Rapid changes in raw water turbidity and colour often occur.  The system is currently reliant upon 
timing of operational monitoring samples and adjustment of treatment to deal with these rapid 
changes.  Online monitoring with alarms would assist the operator with these rapid changes.

 Remote access via SCADA to monitor and control the WTP would assist the operator to respond to 
changes in water quality, particularly when the WTP is unattended.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   122
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

CARMILA WATER SCHEME
Raw water for the Carmila Water Scheme is abstracted from two shallow raw water bores located near the 
Carmila Creek, which is approximately 1 km from Carmila Water Treatment Plant (WTP).  Raw water is then 
pumped to the WTP for treatment.  From there it is pumped to an elevated reservoir before it is supplied to 
the residents of Carmila via a gravity reticulation network.  The infrastructure for the overall scheme and 
WTP is shown schematically in Figure 0-1.

An overview of the Carmila Water Scheme is shown in Table 0-1 with further detail in the sections following. 

TABLE 0-1: CARMILA SYSTEM OVERVIEW
System Component Description
Population Supplied Total connections of approximately 71 comprising approximately 

333 persons.
Water Sources Raw groundwater is taken from two shallow raw water bores near 

Carmila Creek.
Water Treatment Raw Water from the bores is treated at Carmila WTP as follows: 

 Coagulation with alum;

 Calcium hypochlorite dosing for iron and manganese oxidation 
and final disinfection;

 Polymer dosing as a flocculation aid;

 Flocculation;

 Clarification; and

 Media filtration.
The wastewater system comprises: 

 Sludge drying beds (x3).

Storage After Treatment
 16 kL Clearwater Tank onsite

 228 kL Elevated Treated Water Reservoir
Both are roofed and vermin proofed.

Distribution of Product Gravity fed from the Elevated Treated Water Reservoir via 
reticulation mains.

Any Special Controls Required Quality of chemicals, materials, etc. used in the production and 
delivery of the product.
Manual verification sampling of water from the distribution network.
Backflow prevention and trade waste management.
Operation and maintenance of all infrastructure to prevent 
recontamination.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   123
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-1: Carmila Overall Water Supply Scheme

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   124
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-2: Carmila Water Treatment Plant

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   125
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

CARMILA CATCHMENT

Raw water for the Carmila Water Scheme is taken from two raw water bores in the Carmila Creek.  Carmila 
Creek receives water from the upstream creeks including Prendergast Creek and McCafferry Creek.  The 
waterbody is also used for farm irrigation, stock water and recreation use.  The operator advised that the 
raw water quality normally changes after rainfall events due to increase water flow in the creek.   High iron 
and manganese levels are often observed in the raw water.

Bore information has previously been requested from the Department of Natural Resources, Mines and 
Energy (DNRME, now DRDMW) but no specific information could be provided for the two Carmila bores.

CARMILA RAW WATER

Raw water for the Carmila Water Scheme is taken from two raw water bores in the Carmila Creek.  The 
bores operate in a duty/standby arrangement.  The bores are approximately 6 m deep (from IRC Operator’s 
verbal information).  Given the depth, it is likely that the aquifer is unconfined.

The bores each have a capacity of 2.6 L/s at 51.8 m head.

CARMILA WATER TREATMENT PLANT

The WTP is rated at 3 L/s.  The water production is not continuous, because the WTP starts and stops as 
required by the level in the Treated Water Reservoir.

Raw Water Dosing

Raw water flow entering the Carmila WTP is monitored by a magnetic flowmeter. A number of chemicals are 
dosed immediately after the inlet flowmeter.  All chemical dosing setpoints are selected and manually 
adjusted by the operators as required.  The chemical dosing ceases when raw water flow has stopped.  

Alum for coagulation and calcium hypochlorite for iron and manganese oxidation are added prior to the flash 
mixer. Polymer is dosed as a flocculation aid directly into the flash mixer.  The operator advised that calcium 
hypochlorite dosing at this location is usually sufficient to provide primary kill and an appropriate chlorine 
residual at the ends of the reticulation.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   126
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-3: Chemical Dosing into Flash Mixer

Sand blasting and refurbishment of the package plant interior was completed in 2016 and included filter 
media replacement.

Clarification

Flocs settle in the clarifier and the clarified water flows via launders to the filter for treatment.  

Sludge is released by manually opening a de-sludge valve at the bottom of the clarifier.  The frequency of 
this is determined by the operator depending on the quality and quantity of the raw water being treated.  
This process is generally conducted on a weekly basis with the sludge released to one of the three sludge 
drying beds.  

Calcium 
Hypochlorite

Polymer

Aerator

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   127
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-4: Clarifier

Filtration

The clarified water flows into the media filter via gravity.  During WTP operation, the water level in the filter 
rises which triggers a float to open the filtered water outlet valve (Figure 0-5).

Filter backwash is initiated when the filter has operated for 12 hours and the sequence is automatically 
activated by a timer.  The backwash sequence is automatic and consists of draining the filters to a pre-set 
level, starting the backwash pump, and running the backwash pump before re-commencing filtration.  Air 
scour is not included in the backwash sequence even though polymer is dosed.

The media filter has a filtration area of 1.5 m2 and rate of approximately 7.2 m/h.  The filter is pictured in 
Figure 0-5.

Figure 0-5: Filter

Float Valve

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   128
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Clearwater Tank and High Lift Pumps

The treated water is pumped by two pumps in a duty/standby arrangement from the filter to the clearwater 
tank.  

The clearwater tank is constructed from concrete and has a volume of 16 kL.  The water is pumped from the 
clearwater tank to the treated water reservoir via two high lift pumps operating in a duty/standby 
arrangement.  The treated water pumps, clear water tank, high lift pumps and backwash pumps are pictured 
in Figure 0-6 and Figure 0-7.

Figure 0-6: Treated Water Pumps

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   129
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-7: Clearwater Tank, High Lift Pumps and Backwash Pump

The clear water tank is in good condition and the access hatch has recently been replaced to improve safety 
of operation and water storage security against contamination.

Sludge and Backwash Treatment

There are three sludge drying beds which receive the clarifier sludge and waste backwash water.  The 
drying beds operate in parallel and the operator manually directs the sludge to the selected sludge drying 
bed.

The amount of sludge accumulated in the clarifier is very small.  This results in infrequent sludge disposal 
from the drying beds.

Backwash 
pump

High lift 
pumps

Clearwater Tank

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   130
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-8: Sludge Drying Beds

Chemical Dosing

The WTP process currently employs the following chemicals: 

TABLE 0-2: CHEMICAL USE IN THE CARMILA WATER TREATMENT PROCESS
Chemicals Dosing Location Uses / Comments
Aluminium Sulphate Clarifier Inlet Coagulation
Calcium Hypochlorite Flash Mixer Iron and Manganese oxidation and 

Disinfection
Polymer Flash Mixer Flocculation Aid

Soda ash dosing facilities and dosing points are available at Carmila WTP, however have not been used for 
some time.

All chemical dosing pumps are interlocked with the flow to the treatment plant and the dosing rates are 
manually adjusted.  

The chemicals are received and stored in powder form.  The chemicals are combined with water and 
batched to the correct concentration in drums housed inside the operating shed and fed from there to the 
WTP.  

CARMILA TREATED WATER RESERVOIR

The treated water from the Carmila WTP is pumped using two high lift pumps to the treated water reservoir.  
The reservoir is located approximately 5 km east of the WTP and an 825 m AC line connects the reservoir to 
the WTP.  The long rising main and the reservoir provide adequate chlorine contact time for effective 
disinfection.

The treated water reservoir is a 228 kL concrete tank.  The original concrete roof has recently (early 2015) 
been replaced with a black poly roof.  The reservoir is fully enclosed and secure.  The transmitter at the 
treated water reservoir is solar powered.  Table 0-3 presents a summary of the information about the treated 
water reservoir.

TABLE 0-3: CARMILA TREATED WATER RESERVOIR 

Volume 228 kL
Materials of construction Concrete
Roof Yes
Vermin-Proof Yes

The level in the treated water reservoir controls the WTP’s throughput.  When the level reaches the low level 
setpoint, the bore pumps are triggered to start and supply raw water to the WTP.  The treated water 
reservoir is pictured in Figure 0-9.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   131
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-9: Carmila Treated Water Reservoir

CARMILA RETICULATION

Water from the treated water reservoir is gravity fed to the Carmila reticulation.  The static head of the 
elevated reservoir is adequate to pressurise the reticulation network without any boosting station.  The 
reticulation pipes were installed in 1971 and the total length is approximately 4.2 km.  The reticulation mains 
are constructed of AC with a combination of 100 mm and 150 mm diameters.  Part of the reticulation pipes 
are constructed of uPVC with majority with a diameter of 20 mm or 25 mm.

The operator advised that he has not experienced any operational issues such as low water pressure or flow 
stagnation in the reticulation.

CARMILA WATER SUPPLY SYSTEM CAPACITY

As per Council’s asset management plan, the bores are rated for 2.6 L/s and the treatment plant is rated for 
3 L/s.  When comparing with the recent water production, the treatment plant has adequate capacity to meet 
the peak day demand (~140 kL/day).  

It is noted that no significant growth is anticipated for the area. 

CARMILA STAKEHOLDERS

The relevant stakeholders for the Carmila scheme are presented in Error! Reference source not found..

TABLE 0-4: CARMILA STAKEHOLDERS

Organisation Contact Name and 
Details

Relevance to 
Management of 
Drinking Water Quality

How the Stakeholder 
is Engaged in the 
DWQMP 

Residential Users Supplied with reticulated 
water from the Carmila 
scheme

Not engaged

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   132
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

CARMILA WATER QUALITY
Raw water quality at Carmila is generally good.  However, the iron and manganese levels are usually high.  Water quality data has been measured since 2014 
but there are gaps in the records.  Treated water quality results are all compliant with the ADWG.  The following sections detail the current operational and 
verification monitoring, as well as water quality data summary.

OPERATIONAL MONITORING

The operational monitoring currently undertaken at Carmila is detailed in the following table.  

TABLE 0-1: CARMILA OPERATIONAL MONITORING
Process Step Parameter Associated 

Hazard
Sampling 
Frequency

Target Limit Action if Target Limit Exceeded Critical 
Limit

Action if Critical Limit Exceeded

Operator Sampling
Raw Water Total 

Manganese
None in raw 
water

Daily N/A Increase pre- chlorine dose to oxidise N/A N/A

Raw Water Total Iron None in raw 
water

Daily N/A Increase pre- chlorine dose to oxidise N/A N/A

Raw Water pH None in raw 
water

Daily N/A Assess chemical dosing requirements 
of raw water if pH becomes high or low

N/A N/A

Raw Water True Colour None in raw 
water
[...]
Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   141
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

 CARMILA WATER QUALITY COMPLAINTS

As per IRC’s complaint register, there was no water quality complaint recorded between 2011 and the end 
of June 2016, nor between July 2017 and June 2021. Two dirty water complaints were received in the 
2016/17 financial year. 

CARMILA KEY ISSUES

The following key water quality issues in the Carmila water scheme have been identified: 

 No online water quality monitoring with alarms.  This results in reliance on manual monitoring and 
intervention by operators.

 Remote access via SCADA to monitor and control the WTP would assist the operator to respond to 
changes in water quality, particularly when the WTP is unattended.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   142
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

DYSART WATER SCHEME
Raw water for the Dysart Water Scheme is abstracted at the Bingegang Weir.  The raw water comes from 
the Mackenzie River and flows into a turkey’s nest adjacent to the WTP.  Norwich Park (also known as 
Calvert’s) Dam was bypassed in late 2013 due to poor water quality contributing tastes and odours and 
blue-green algae to the water but has since been brought back online after implementation of operational 
improvements.  Water from the turkey’s nest is provided to the Dysart WTP.  The raw water scheme from 
the Bingegang Weir to the turkey’s nest is owned by BMA but operated and maintained by SunWater.

Water from the WTP is provided to the residents of Dysart via a gravity reticulation network.  The 
infrastructure for the overall scheme is shown schematically in Figure 0-1.  The WTP process is shown 
schematically in Figure 0-2.

An overview of the Dysart Water Scheme is shown in Table 0-1 with further detail in the sections following.

TABLE 0-1: DYSART SYSTEM OVERVIEW
System Component Description
Population Supplied Total connections of approximately 1,500 comprising approximately 2,991 

persons.

Water Sources Surface water from the Mackenzie River via the Bingegang Weir (owned by 
BMA and operated by SunWater)

Water Storage
(Before Treatment)

Raw water is stored in a BMA-owned aerated 14 ML Turkeys Nest Dam next to 
the WTP before being pumped into a 5 ML raw water tank prior to treatment.

Water Treatment Surface Water from the Bingegang Weir is treated at Dysart WTP as follows: 

 Dissolved air flotation (DAF) during periods of high algae and/or organics 
with ACH dosing for improved float formation;

 Sodium hydroxide dosing for pH adjustment prior to oxidation

 Hydrochloric acid dosing for pH adjustment prior to oxidation

 Potassium permanganate dosing for oxidation of metals (preferred 
method of oxidation);

 Chlorine gas dosing for oxidation of metals (alternative oxidant);

 PAC Dosing for taste and odour removal;

 Coagulation with Aluminium Chlorohydrate (ACH);

 Polymer dosing for flocculation aid;

 Flocculation;

 Clarification;

 Dual media filtration; 

 Granular activated carbon (GAC) filtration (if required); and

 Disinfection with chlorine gas.

The wastewater system comprises: 

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   143
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

TABLE 0-1: DYSART SYSTEM OVERVIEW
System Component Description

 Filter Backwash Recovery Tank (supernatant from this tank is used for 
onsite irrigation);

 Drying beds (x8);

 Supernatant recycle to the raw water tank (optional).

Water Storage
(After Treatment)

 500 kL Clearwater Tank

 5.25 ML Town Reservoir

 3.75 ML Town Reservoir

All treated water storages are roofed and vermin proofed.

Distribution of 
Product Gravity fed from the Water Tower via approximately 33km of reticulation mains.

Any Special Controls 
Required Quality of chemicals, materials, etc. used in the production and delivery of the 

product.

Manual verification sampling of water from the distribution network.

Backflow prevention and trade waste management.

Operation and maintenance of all infrastructure to prevent recontamination.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   144
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-1: Dysart Overall Water Supply Scheme

Bingegang Weir on 
MacKenzie River

Norwich Park 
Mine Storage 

(200ML)

Turkey’s Nest

Dysart Water 
Treatment Plant

 SP  SP

Water Reservoir

Water Reservoir

 SP
 SP

 SP

BMA Owned
SunWater Operated

Council Owned and 
Operated

Recovered 
Water

Raw Water Pumps

8,060ML Storage

Norwich Park
Mine Bypass*

*Note: The bypass of Norwich Park Mine is not fully commissioned. 

Legend:

              Sampling Point

           

              
            

 SP

Dysart Water 
Supply Scheme

SunWater Owned & 
Operated

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   145
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-2: Dysart Water Treatment Plant

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   146
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

DYSART CATCHMENT

The Bingegang Weir is located in the Nogoa/Mackenzie system which is 79,615 km2.  The mean annual 
rainfall in the area is 550-650 mm25.  Aside from being raw water supply to the Dysart WTP and 
Middlemount WTP; the catchment has the following uses: 

 Grazing

 Contact recreation including swimming, sailing, fishing

 Supplying mining facilities

 Supplying other domestic users

Figure 0-3 shows the location of the Bingegang Weir, Dysart and the BMA Mine.

25 http://www.anra.gov.au/topics/water/overview/qld/swma-nogoa-mackenzie.html

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM

http://www.anra.gov.au/topics/water/overview/qld/swma-nogoa-mackenzie.html


ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   147
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-3: Location of Mines and Water Infrastructure Near Isaac Regional Council26

DYSART RAW WATER

The raw water pipeline between the Bingegang Weir and BMA’s Norwich Park Mine is 134 km long and has 
a diameter of 375-395 mm.  There are six pump stations along this pipeline.  This pipeline supplies various 
other users including mines, farms and Middlemount WTP.  The diagram below is a schematic showing 
storage, pump and user information.

26 Evans, R., Roe, P., & Joy, J.(2003). p 7 Joy, J 2003, online, ‘Water use and sustainable development in coal mining – A case study from Central 
Queensland. Retrieved from online.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM

http://www.bowenbasin.cqu.edu.au/pdfs/waterusesota.pdf
http://www.bowenbasin.cqu.edu.au/pdfs/waterusesota.pdf


ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   148
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-4: Bingegang Weir Water Allocations27

The raw water passes through a turkeys nest before being pumped by a duty/standby pump set to the 
Dysart WTP inlet.  Algal blooms have been a problem at the Dysart Turkeys Nest due to long residence time 
in the various storage locations along the pipeline.  This has been exacerbated since the Norwich Park 
Mine, which previously supplied water to the Dysart Turkeys Nest, is not currently operational.  The result of 
the slow turnover rate along the delivery route, including at the Norwich Park Mine, has increased the taste 
and odour of the water provided to Dysart residents.  

An aeration system has been installed in the turkeys nest dam adjacent to Dysart WTP to help manage 
influent water quality and minimise algal blooms. Council has also constructed a raw water tank to provide 
an alternate water storage and buffering capacity during periods of poor raw water quality, as well as 
additional algae removal and treatment processes at the WTP – DAF for cell removal and GAC filters for 
polishing removal of residual tastes and odours and toxins.

27 Evans, R., Roe, P., & Joy, J. (2003), Water use and sustainable development in coal mining – A case study from Central Queensland. Paper 
presented at Minerals Council of Australia Sustainable Development Conference; retrieved from online.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM

http://www.bowenbasin.cqu.edu.au/pdfs/waterusesota.pdf
http://www.bowenbasin.cqu.edu.au/pdfs/waterusesota.pdf


ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   149
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

TABLE 0-2: DYSART UPSTREAM WATER INFRASTRUCTURE OWNERS
Infrastructure Owners/Operator Responsibility 

Sunwater Asset OwnerBingegang Dam 
Sunwater Operation and maintenance of water 

supply pipeline 
BMA Asset OwnerIntermediate raw water storage 

dams Sunwater Operation and maintenance of raw 
water dams and water supply pipeline 

BMA Asset OwnerTurkey nest next to Dysart WTP
Sunwater Operator of the turkey nest

Raw water pumps Isaac Regional Council Asset owner, Operation and 
maintenance of raw water pumps to the 
Dysart WTP

DYSART WATER TREATMENT PLANT

Raw Water Delivery

Raw water flow entering the Dysart WTP is monitored by a magnetic flowmeter.  The raw water pumps are 
variable speed and capable of delivering up to 112 L/s. The raw water pumps can be used to either directly 
feed the WTP or to fill the 5 ML raw water tank. The WTP can be gravity fed from the raw water tank.

Raw Water Dosing 

A number of chemicals can be dosed after the inlet flowmeter.  All chemical dosing is flow paced, with 
setpoints and dose rates selected and adjusted by the operators via the WTP SCADA as required.  The 
chemical dosing ceases when raw water flow has stopped.  

Sodium hydroxide and hydrochloric acid are available on the raw water inlet for pH adjustment prior to 
oxidation.  Manganese oxidation with potassium permanganate is most effective at pH 7.5 – 8.5 and ACH 
coagulation is most effective at pH 6 – 9.  An optional chlorine dosing point is also available on the raw 
water inlet but due to the presence of organics this is typically not used to minimise the risk of disinfection 
by-product formation.

Online monitoring of the raw water is conducted at the pump station.  Parameters monitored include:, 
manganese, turbidity, pH, and dissolved oxygen.  

Dissolved Air Flotation

During periods of elevated algae concentrations in the raw water, DAF can be used to remove cells prior to 
the rest of the conventional treatment process. The DAF unit consists of 2 flocculation stages and a flotation 
chamber with float scraper. Raw water is dosed with ACH prior to the flocculation tank to improve float 
formation and integrity. 

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   150
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-5: DAF Unit at Dysart WTP

The float is removed periodically based on a timer and drains to a sludge tank before being pumped to the 
sludge drying beds. DAF sub natant is pumped back into the raw water main upstream of the raw water 
dosing points and oxidation tank.

Oxidation Tank

Potassium permanganate is dosed into the raw water main upstream of the new oxidation tank.  Potassium 
permanganate is a strong oxidant dosed to oxidise any soluble metals present in the raw water, particularly 
iron and manganese.  The oxidation tank provides 20 minutes contact time at maximum flow and employs a 
mechanical mixer for improved chemical distribution and contact efficiency.  Potassium permanganate is 
part of a multi-barrier treatment approach to removing manganese.

Dysart WTP also has an optional chlorine gas dose point prior to the oxidation tank for removal of iron and 
manganese (see Figure 0-7).  This dose point is not currently used to minimise the risk of releasing 
cyanotoxins from the high levels of algae in the raw water or forming disinfection by-products from reaction 
with organics.  

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   151
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-6: Oxidation Tank Figure 0-7: Potassium Permanganate Dosing Point

PAC Contact Tank

PAC is dosed into the raw water upstream of the PAC contact tower.  PAC dosing is intended to prevent 
taste and odour issues caused by cyanotoxins, MIB and Geosmin from algal growth in the upstream dams.  
Dysart WTP has a PAC batching and dosing system with duty/ standby dosing pumps that are equipped 
with auto-changeover on fault through the plant SCADA.   Two dose points are available upstream of the 
contact tank for PAC dosing, however the injection point closest to the tank inlet is currently used.

Chlorine 
(optional)

Potassium 
Permanganate

Sodium 
Hydroxide

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   152
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-8: Dosing Points on Contact Tank Inlet

Flash Mixing

The flash mixer at Dysart WTP does not contain a mechanical mixer.  Instead it is equipped with a blower 
for aeration, which promotes mixing near the outlet. Aluminium Chlorohydrate (ACH) is the coagulant used 
and it has two dosing pumps operating as duty/standby.  ACH is currently dosed on the inlet to the flash 
mixer.  Dose rate is flow paced to raw water flow but is adjusted by operators via the SCADA system when 
required.  Pumps are equipped with auto-changeover on fault.  The chemical dosing stops when no WTP 
flow is detected at the inlet flowmeter.

Water flows by gravity from the flash mixer to the flocculation chamber in the centre of one of two clarifiers.

Clarification

The flocs that have formed in the flocculation chamber settle to the bottom of the clarifier.  Clarified water 
flows out via the launders and into the filters through the clarifier outlet channel. 

Sludge is released by opening an air-actuated de-sludge valve at the bottom of the clarifier.  The de-sludge 
valve opens automatically on a timer setting which can be adjusted by operators via the plant SCADA.

Filtration

The clarified water flows into four dual media filters (two filters dedicated to each clarifier) by gravity.  The 
filter pressure differential, level and individual outlet turbidity and chlorine residual is continuously monitored.  
The backwash sequence is initiated either manually by the operator or automatically based on pre-
programmed set points that are operator adjustable through the SCADA system.  Backwash triggers include 
run time, headloss and turbidity. 

PAC

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   153
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-9: Filtered Water Manifold to Clearwater Tank

Clarified water is dosed with chlorine prior to entering the filters to oxidise any remaining soluble manganese 
present in the water stream.  To ensure effectiveness of this oxidation, a chlorine residual is targeted out of 
each filter.  Manganese oxide coated filter media is also used as another barrier to reduce manganese in the 
treated water.

Granular Activated Carbon Filtration

During periods of elevated algae and/or organics concentrations in the raw water, the filtered water is also 
passed through 3 GAC filters. Filtered water from the dual media filters is pumped from a filtered water tank 
to the GAC filters.  GAC is used as a polishing step to remove any residual organic contaminants such as 
algal toxins and trace taste and odour compounds. The filter pressure differential and level are continuously 
monitored.  

The backwash sequence is initiated either manually by the operator or automatically based on pre-
programmed set points that are operator adjustable through the SCADA system.  Backwash triggers include 
run time and headloss.

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   154
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

Figure 0-10: GAC Filters

Clearwater Tank

The filtered water is disinfected with chlorine gas at the inlet to the clear water tank.  From the clear water 
tank, a set of two high lift pumps transfer water into two high level reservoirs.

The WTP is operated automatically based on the level of the reservoirs.  The treatment plant starts when 
the float level sensors in the treated water reservoir indicate a low level and stops when a high level is 
reached.  These levels can be monitored and adjusted by operators through the SCADA system.

Sludge and Backwash Treatment

The WTP has a holding tank where backwash water is collected.  Filter backwash water is used for irrigation 
around the WTP.  New wastewater recirculation capabilities have been connected and can be used to return 
supernatant from the holding tank to the inlet of the raw water tank.  Excess wastewater and sludge from the 
holding tank that cannot be recycled through irrigation or supernatant return is discharged to sewer  

The drying beds also receive the clarifier sludge and DAF float.  A decant pump located at the ponds takes 
the supernatant back to the raw water tank or sewer. 

Chemical Dosing

The WTP process currently employs the following chemicals: 

Version: 1, Version Date: 17/12/2021
Document Set ID: 4859276

This information is provided by Isaac Regional Council

Print Date: 17 December 2021, 3:47 PM



ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan – Approved 16/12/2021   155
Doc Number: WW-PLN-074 Version 1 – ECM 4859200

TABLE 0-3: CHEMICAL USE IN THE DYSART WATER TREATMENT PROCESS
Chemicals Dosing Location Uses
Sodium Hydroxide Raw Inlet prior to Oxidation Tank pH Adjustment
Hydrochloric acid Raw Inlet prior to Oxidation Tank pH Adjustment
Potassium Permanganate Oxidation Tank Inlet Manganese Oxidation
PAC PAC Contact Tank Inlet Taste and Odour
ACH Prior to DAF

Prior to Flash Mixer
Coagulant and Flocculation